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EXM—-3000.8 HARDWARE ILLUSTRATION SHEET

Qty.

Al. 1/2"X5” HEX HEAD BOLT -—————————————————- [5PCS]
A2. 1/2X3 1/4” HEX HEAD BOLT -——————————————- [7PCS] w M @/
A3. 1/27X3” HEX HEAD BOLT ——————————————————- [6PCS] @
A4. 1/2°X1 3/4” HEX HEAD BOLT -——————————————- [4PCS]
A5. 3/8”X3 1/2" HEX HEAD BOLT -——————————————- [1PCS] A8
A6. 3/8"X3 1/4” HEX HEAD BOLT -——————————————- [2PCS]
A7. 3/8"X2 3/4” HEX HEAD BOLT -—————————————- [20PCS] @/ @f l Gf M
AB. 3/87X2" HEX HEAD BOLT -—————————————————- [2PCS]
A9. 3/8"X1 3/4” HEX HEAD BOLT -——————————————- [5PCS]
A10. 3/8"X1 1/2" HEX HEAD BOLT —————————————— [15PCS] Al2 Al4 ALS
All. 5/16"X5” HEX HEAD BOLT ————————————————— [2PCS] / / M
A12. 5/16"X3 1/4” HEX HEAD BOLT -————————————- [1PCS] o &
Al3. 5/16"X2 3/4" HEX HEAD BOLT-—————————————~— [6PCS]
Al4. 5/16"X1” HEX HEAD BOLT ———————————————— [1opcs] | A18 Al9
Al5. 3/8"X2" ROUND BOLT ———————————————————— [2PCS] S S B
A18. STEEL CHAIN —————————————— [1PCS]
A19. PIN ——————mm e [2Pcs] | A20 A21 A22 A23
A20. 5/16"X1 1/2" ROUND BOLT -———————————————- [1PCS] @/
A21. 1/2"X22L SLEEVE ——————————————————— ———[1Pcs] o < ©
A22. 1/2"X5 1/2" HEX HEAD BOLT —————————————— —[1Pcs]
A23. ¢12 BUSHING (8890-010) —————————————— —[2Pcs] | g1 B2 B4
B1. 1/2" NYLON LOCK NUT ————————————————— - [22pcs] | T g
B2. 3/8" NYLON LOCK NUT ————————————————— — [45PCS] 8 ®
B4. 5/16" NYLON LOCK NUT-——————————————————- [1PCS]
Cl. 1/2"X¢34 (ILD)WASHER ——————————————————— —[spcs]| €1 Ce C3 C4 Cv
C2. 3/8" (ID)WASHER —————————————————————— [19PCS]
C3. 5/16" (LD)WASHER ———————————————————— — [19PCS] 9 S 0
C4. 5/16" SPRING WASHER ——————————————————— [19PCS]
C7. 1/2"X#25 (I.D) WASHER ——————————————————— [4PCS]
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EXM-3000.8 HEADRWARE

ILLUSTRATION SHEET

D2. @4 1/4" PULLEY (9213-002)

D3. @ 3" PULLEY (9213-006)

D4. 2"X2"X1.8t FOOT CAP (9211-024)

D5. 2"X2" RUBBER DOUNT (9212-010)

D6. 2"X2"X2.5t END CAP (9211-006)

D7. 2"X2"X1.8t END CAP (9211-005)

D8. 1 3/4"X1 3/4" END CAP (9211-004)

D9. 1"X2" END CAP (9211-009)

D14. 2"X2" RUBBER DOUNT (9310-020)

D15. PULLEY WHEEL BLOCK (8331-017)
D16. @2 1/2" RUBBER DOUNT (8331-017)

D17. @8 SPRING SNAP LINK (8810-001)
D18. 95X140mm NO-SLIP TAPE (9310-035)

D19. $16X16 STELL BUSHING (8530-009)
D21. 2"X2" RUBBER CANE CAP (9214-002)

D22. 38X38 RUBBER PAD (9310-001)
D24. 2"X4" END CAP (9211-014)

D26. 60X45 NYLON BUSHING (9211-047)
D27. 60X50 NYLON BUSHING (9211-033)

D28. 60X45 NYLON BUSHING (9211-032)

D29. $#38 CU WASHER (8520-008)

D30. TOP PLATE (8400-005)

D31. WEIGHT SELRCTOR BAR (8210-042A)
D32. @4"X8" FOAM ROLLER (9161-009)

D33. 3820mm STEEL CABLE

D34. 1890mm STEEL CABLE

D35. 1545mm STEEL CABLE

D36. 4070mm STEEL CABLE
D37. 2735mm STEEL CABLE

QTY. | D38.520mm STEEL CABLE [1PCS]
[26PCS]| D39. 4270mm STEEL CABLE [1PCS]

[1PCS]| D41. @5/8" ROUND END CAP (9211-015) [1PCS]

[3PCS]| D42. @3/4"X8L STEEL BUSHING (8110-014) [2PCS]

[6PCS]| D43. 2"X2"X2.5t FOOT CAP (9211-025) [2PCS]
[15PCS]| D44. @3/4" SHAFT COLLAR (9211-046) [4PCS]

[8PCS]| D45. 31" ROUND END CAP (9260-021) [12PCS]

[1PCS]| D46. @1" ROUND END CAP (9211-085) [2PCS]
[3PCS]| D47. 31" ROUND END CAP (9211-022) [4PCS]

[1PCS] D3 D4 D5 D6 D7

[3PCS]

[4PCS] @ @ QB @ @
[7PCS]

[2pcs) | D8 D14 D15 D16 D17
e e P e e
[4PCS] N

[2PCS] | D18 D19 D21 D22 D24 D43

[2PCS] O &>

[2PCS] 8 . @ % @

[2PCS] D27 D28 D30

[2PCS] @

[2PCS] @ @ % @
[2PCS]

[2PCS]

et | [ — - @u@—m

[TPCS] D34 D35

[1PCS]

[1PCS] e = W E

[1PCS] [3;‘:’7 © D38@,_@ D39

[1PCS] D41 D42
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EXM—3000.8 PARTS ILLUSTRATION SHEET

A [1PCS]

A o ) . P P <'>
| B [1PCS%€i\ =
N,
c—1 [1PCS]
D [1PCS]

.,\ S
g
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EXM—-3000.8 PARTS ILLUSTRATION SHEET

N [1PCS] 1PCS [1PCS] R [1PCS] S [1PCs]

T—1 [1PCS] U [2PCS] V [1PCS] W [1PCS]

[1PCS] Y 1PCS] 7—1 [2PCS]  AA [1PCS] AB [1PCS]  AC [1PCS]
& S o o e 2
4PCS] AE [4PCS] AF [1PCS]

— ) ™ )
|lac [1PCS] AH [2PCS] Al [1PCS]
& :D:% O |
AK [4PCS] ~ AL [2PCS]
_ N\

v 7 =
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AW [1PCS]

AX [1PCS]

EXM—-3000.8 PARTS ILLUSTRATION SHEET
AM-3 [1PCS] AP—2 [1PCS] AQ—1 [1PCS]
‘ @ )
Y&,
L °7 AR-2 [1PCS]  AS-1 [1PCS]
—> \V/ 7 \
AN [1PCS] ~ E;§;>;>>>>>52%§x
\& S L NNNNNN
AO—1 [1PCS] (ﬁ AT [2PCS] AU [1PCS] AV [1PCS] BB [2PCS]
—EE S ol
° v BC [2PCS]

AY [1PCS] BA [1PCS]

~~~~~~~~
~~~~~~~
~~~~~~~~
~~~~~~~~
~~~~~~~~
~~~~~~~~
L R N T A A
~~~~~~~~
~~~~~~~~~
~~~~~~~~
~~~~~~~~~
~~~~~~~~
~~~~~~

AZ [1PCS]

x

BE-1 [1PCS]

e/




v /N F\M/m :

EXM—-3000.8

in this hole with enclosed

This pulley must be installed
bushings.




EXM-3000.8

D47X4

@
e

D32X4
012X75L SHAFT

AHX2

J-1

A22
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EXM—-3000.8

* : NEED TO LOOSEN BOTH ALLEN HEAD BOLT
IN ORDER TO REMOVE SHAFT

BZ\ !

D2

91"X230L
SHAFT

#1"X300L

D6X2
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1/2"X1"L

EXM—-3000.8
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EXM—-3000.8

You must run cable through tubing

and over pivot point/or bolts.
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EXM—-3000.8
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